JUN-15-2002 18:07 GENERAC POWER SYSTEMS 2624726585  P.@3/84

PART NO. |

0D9411 127

t

T
{Te!
o

DT
REV.! LJALLE
A

3/4/02

RECEIVED TIMEJUN, 19, =~10:494M




JUN~19-2082 10:06 GENERAC POWER SYSTEMS 2624726585  P.B2/04

PART NO|
| 0D9411

6427, 28, 29
B5/3, 33, 34, 35, 36, 40, 64
662, 5, 19, 20, 32, 39, 40, 44, 47, 101, 128, 186, 15°

6718,11,12,13

68i4,8,6

€9/16A, 168, 17,18

7017, 48, 49, 50, 51, 52, 53, 54, 58, &6, 58, 58, 60
71148, 48, 50, 51, 82, 53, 54, 55, 56, 58, 58, 60, 82

E.C.O.{REV.| DATE

F-6210 A 3/4/02

DO NOT SCALE

& RECEIVED TIMEIUN 19 10: 494N




=

JUN-1S-2082 18:96

GENERAC POWER SYSTEMS

2624726565

F.01/84

—

ITEM  PARTH  QTY. DESCRIPTION ITEM  PART# QTY. DESCRIPTION
1 0C5730 1 ASSEMBLY, CRANKCASE HOUSING WITH §4 CDE023 4 STUD, ROCKER ARM N8-1.0 x STmm
SLEEVE 55 005354 4 PIVOT, ROCKER ARM
z 0C3008 1" SEAL, 38 LD. CRANKSHAFT 58 0Ds213 4 ROCKER ARM
3 090388 §  SCREW, TAPTIVE M61.0 X 12YC 57 0D8024 2 PLATE PUSH RQD GUIDE
4 0C5372 1 ASSEMELY, BREATHER L 002976 12 SCREW HHFC MB-1.25 X85
3 0C3005 1  GASKET, BREATHER COVER i} 086316 1 VALVE, CXHAUST
6 0C3003 1 SEPARATOR, QlL BREATHER 0 sceas 2 VALVE, INTAKE
7 0D8067A 1 ASSEMBLY, HEAD #¢ 5t 083897 ¢ TAPPET, SOLID
8 071983 4 RETAINER, PISTON PIN 26 62 ODBOETB 1 ASSEMBLY, HEAD #2
8 C2881C 1 ROCKER, COVER NO Gil. FILL ] 0883860 4 PUSHROD, 144.6
10 008565 4 SCREW,SHCSMB-4.25X 18 64 04015 1 KT OlL RELIEF
1 02987 2 PISTON, LC (GT850) 68 0Doase 1 KITSUMP
0C5848 2 PISTON, HC (GT-760} 88 603422 1 KIT GASKET
1z 021533 2 SET, PISTON RING 90MM 87 008007 1 KIT PISTON & RINGS
193 071880 2 PIN FISTON D20 68 004012 1 KIT BREATHER ASSEMBLY
14 DD4Dd4 1 ASSEMSLY, CAMSHAFT & GEAR 68 004013 1 KIT GOVERNOR ASSEMBLY
15 0C2863 1 SHAFT, GOVERNOR 70 DDBETSA 1 KIT HEAD ASSEMBLY CYLINDER 1
164 0C78ESA I ROLLERBEARING, GOVERNOR PLATE 74 ODBE75B 1 KIT HEAD ASSEMBLY CYLINDER 2
168 0629858 1 ROLLER BEARING, GOVERNCR
17 004042 1 ASSEMBLY,GOVERNOR GEAR
13 0A781 1 SPOOL, GOVERNOR MACHINED
19 002977 1 GASKET, CRANK CASE
2 0C5943 1 SEAL OlL PASSAGE
2 0040408 1 ASBEMBLY, CRANKSHAFT VERTICAL
LAWHN & GARDEN (GT-990}
0Dei22F 1 . ASSEMBLY, CRANKSMAFT VERTICAL
LAWN & GARDEN (GT-780)
z 0C296% 2 ASSEMBLY, GONNECTING ROD (GT-880)
003961 2 ASSEMBLY, CONNECTING ROD (GT-780)
3 021374 3 SCREWSHC M6-1.0X 30 GB.8
2 002994 1 SCREEN, OIL PICKUP
2% 0c2997 1 COVER, GEROTOR
2 022128 4  WASHER, LOCKME
Fid 0C3011 2 COVER, OIL RELIEF
28 053009 1 SPRING, OIL RELIEF
8 peAGI0 2 BALL 118 OIL RELIEF
0 092873 3 WASHER, LOGKRIE M6
kY 0C 2296 1 GEROTOR, OUTER
a2 0c4138 2 GASKET, EXHAUET
33 001667 1 ARM, GOVERNOR
% oc299” 2 E-RING, GOVERNOR ARN
1 1c2988 1 THRUSTWASHER, GOVERNOR
8 052992 1 BUSHING, GOVERNOR LOWER
7 0C2808 1 GEROTOR, INNER
Kt 0D4788 1 PLUG; DRAIN
39 0c283 1 SEAL GOVERNOR SHAFT
40 0c3007 1 SEAL 421.0. CRANKSHAFT
41 0Cs732 1 ASSEMBLY, SUMP WITH SLEEVE
42 aC3408 9 SCOREW, HHFC M10-1.6 X 85
43 008566 8  SCREW HHFC M5-1.0X 20
4“ 0CT8 2 GASKET, HEAD
45 0CEa08 1 HOOK, LIFTING
& 0D7477A 1 ASSEMBLY, ROCKER COVER W/ BARS FOR
PULSE
& ocz978 2 GASKET, VALVE COVER
48 046545 8  KEEPER, VALVE SPRING
4 0D2274 4 RETAINER, VALVE SPRING
50 003867 4 SPRING,VALVE
81 078672 2 SEAL, VALVE STEM 07
5 0ca3Tt 4 WASHER, VALVE SFRING
53 005328 ¢ NUT, JAM ROCKER ARM
EXPLODED VIEW: GENERAC POWER
L GTV-8301760 ENGINE SYSTEMS
A J, TISDALE /29 / um ns, 3104
T. STRANDE L 2/7/02 4629
ek 5 |PART NO] REV.
’T”:’HTP — R__pOwDp mE/'/’/DE AL 4
NARVU [reanetion v 8. _DOwp 2,7/02 | 009411 Al

RECEIVED TIMEJUN. 19, "10:494¥




JUN-19-2002 10:07 GENERAC POWER SYSTEMS 2624726505 P.84-84
ITEM PART # QTY. DESCRIPTION - ITEM PART # QrY. DESCRIPTION
73 082981 12 SCREW, TARTITE ME-1.0 X 30 1M 022158 1 NUT, HEX 210-3Z
74 022087 8 WASHER, LOCK M&-1/4" 134 0C8528 1 CARBURETOR (GT-990)
75 ops247 ¢ SPACER, 127 0.0, X587 LG X 447 1.D. 0D9039 1 CARBURETOR (GT-760)
78 0D78TSA { GUARD, ROTATING SCREEN 1385 (1D5282 1 GASKET, MANIFOLD TO CARBURETOR
77 007415 4 SCREW, #10 SHEET METAL 136 0536210203 1 ASSEMBLY, WIRE
8 103689 1 SCREEN, ROTATING 137 070008 4 WASHER, FLAT M8
79 9C3022E 1 HOUSING, BLOWER GASOLINE COOLER 138 070006 4 WASHER,LOCK M8
20 0C9783 4 KUT, GROMMET 14 PLUG 139 049824 4 SCREW, SHC M5-125X 30
81 006142 2 SGREW PPHM M&0.T X 40 140 09910 1 MANIFOLD, INVAKE
8 022364 2 WASHER, LOCK M4 141 0A%943 4 CLAMP, BQWDEN
83 0CL147 1 PUMP, IMPULSE 142 091528 4 SCREW, PPHM MS-0.B X 12
&4 045756 23 SCREW TAFTITE M&-1.0X 10 YELLOW CHROME 143 008559 1 ROD, CHOKE
&5 (D627 { BRACKET, FUEL PUMP 144 0D8466 1 ASSEMBLY, BELDEN BRACKET W/ BUSHING &
BE. 030240 20" HOSEY" I BELLCRANK
87 048031C §  CLAMPHOSE BAND 14 145 0568498 3 SCREW, TAPTITE M5-0.8 X8
88 003033 1 WASHER, M24 146 0AZ702 1 REGULATOR, 20 AMP
89 0C3034 1 NUT, MEX M24 147 008313 1 FILTER, FUEL
.90 048571 2 SCREW HHC M8-1,24 X 10 G8.8 148 0011428 1 WRAPPER, LOWER CYLINDER 2
a1 DA5992 7 WASHER SHAXEPROOF INT Mg 58 148 001143 1 WRAPPER, UPPER CYLINDER 2
-7} 03032 1 PLATE, FAN 150 0727 2 SPARKRLUG
93 0C3031 1 FAN, NYLON 151 0C3033 1 ASSEMBLY, GROUND WIRE
88 0C0162 1 FLYWHEEL ASSEMBLY W/ L.C. MAGNETS 152 0C3052 4 ASSEMBLY, IGNITION COiL
a5 088044 1 INSULATOR ASSEMBLY IGNITION 15 022120 2 WASHER, LOCK M8-5/18
96 045756 4 SCREW TAFTITE M&-1X10 YELLOW CHROME 154 161906 2 SCREW, HHC M8-1.28 X 8588
§7 DA123GE 1 ASSEMBLY, STATOR W/ LUGS 155 006026 1 LIFT HOOK, STARYER
a8 0C3016A 1 PLATE, BACKING GT590 WITH O COOL 15 6C3017 1 STARTER
49 0D5141 1 HOSE, BREATHER 187 050072 1 O-RING,OIL CLR
100 082174 1 KEY, WOODRFF ¢ X 130 158 006655 4 TUBE, DIPSTICK
101 0C3043 2 GASKET, MANIFOLD / PORT 159 0C8434C 1 ASSEMBLY, DIPSTICK W HANDLE
102 0CaT6s 4 FLASTIE, 1415 X 34" 160 009863 1 ROD, IOLE ADJUSTMENT
103 ac3nzs 1 COOLER, OIL. 161 0De784 4 NUT, LOCK HEX M3-0.5
104 040173 4 CLAMP HOSE#5.5 62- .62 162 0D2576 1 SCREW, SHC M10-1.5 X70 @10.9
105 0Ce808 2 HOSE, 3/8" 1.0, X 5" LONG 163 052859 q NUT, HEX LOCK M10-1.5
108 035461A 2 BARBED STR 14NPT X 2/8 WITH VIBRA SEAL
107 070185 1 FILTER, OIL D 68 X 64 LONG
108 0CT292 1 NIPPLE, 3/6"16 UNF
109 0C3025 1 SWITCH, OIL PRESS
110 0caots 1 WRAPPER,LOWER CYLINDER 1
i 0668451 2 SCREW TAPTITE M%-0.8 X & BP
112 0C3018 1 WRAPFER, UPPER CYLINDER 1
113 o0p3sce 1 BRACKET, SUPPORT-GOVERNOR ADJUST
114 051714 4 NUT, HEXM3-05
115 000884 3 ' BRACKET, SUPPORT \DLE SPEED
118 00832 4 STUD, BALL M30.5
"7 003754 1 LEVER, GOVERNOR
118 0psase 1 SPRING, GOVERNGR
119 9Dose4 1 ASSEMBLY, [DLE SPEED ADJUST WI
GROMMET
120 0D3E76 1 WASHER, FLAT M5
121 043226 1 WASHER, LOCK M§
12 045770 1 SCREW, HRC M50.8 X 10
C123 0D6287 1 ROD, GOVERNOR
124 082857 4 NUT LOCK FLANGE Mé-1.0
125 003859 1 ADAPTOR, CARBURETOR
1268 048021E 1 CLAMP, HOSE 318
127 0D9998 H ASSEMBLY, IDLE SPEED ADJUSTMENT ROD
125 0Dea21 [ STUD, METRIC
128 D4024 1 GASKET, CARE TO SPACER
130 036333 1 SCREW, PPHM #10-32 X 3/8”
131 0De311 1 BRACKET, TMROTTLE
132 022152 1 WASHER, LOCK#1%
76
75
73
/ [FRPLODED ViEW [GENERAC POWER
GTV-390750 ENGINE SYSTEMS
- L TISDALE mxn 30,02 NN
| [Li¢ ]
74 [ty : SI' NDELL / TINGY UBL!
. RA i 2/7/ 02 4629
R
. P. V,
'[l,_,'v ~TID - R.__DOWD 2/7/02 PARTNOS REV
- i Fax 1 8 A A
[(OGROUY rion & R._DOWD 2/7/02 0D9411 [ A
RECEIVED TIMEJUN 19 :0:49AM TOTAL P.34




